REMEDIATION SYSTEM EVALUATION

MACGILLIS & GIBBS SUPERFUND SITE
NEW BRIGHTON, MINNESOTA

Report of the Remediation System Evaluation,
Site Visit Conducted at the MacGillis & Gibbs Site
13-14 June, 2000

Final Report Submitted to Region 5
February 26, 2001

{ED ST4q
™ %&s

[ ]
Y Q
%4, prote”

p/
(¢)
¥ agenct

4

s

!
2



NOTICE

Work described herein was performed by GeoTrans, Inc. (GeoTrans) and the United States Army Corps
of Engineers (USACE) for the U.S. Environmental Protection Agency (U.S. EPA). Work conducted by
GeoTrans, including preparation of this report, was performed under Dynamac Contract No. 68-C-99-
256, Subcontract No. 91517. Mention of trade names or commercial products does not constitute
[...]
LNAPL located near the northern site boundary. It was essentially an interim system intended to
prevent further off-site migration of this LNAPL and associated groundwater contamination. LNAPL
thickness of up to 6.5 ft are observed at the extraction well and piezometers located nearby.

However, no LNAPL is observed in the two downgradient piezometers (PZ-7 and PZ-8). LNAPL is
also observed on-site at EW-8 and in the monitor wells near MW-9.

As discussed above, the past occurrence of a ground water divide under the site and the locations of
various processes at this large site has resulted in several dissolved contaminant plumes extending
from the site. PCP is most widespread and PCP plumes, defined by a 1 ug/L contour, extend
approximately 2000 feet east-northeast and 2100 feet west-northwest of the source areas. A separate
Bell PCP plume extends southwest from the Bell property. Another recently discovered PCP plume
extends westward from an area between Bell and MacGillis and Gibbs property. Concentrations of
PCP exceed 1,000 ug/L in these plumes. The plume extending west-northwest from the MacGillis
and Gibbs site has an anomalous hot spot (over 10,000 ug/L) near extraction well EW-13.
Concentrations between this hot spot and the MacGillis and Gibbs property are significantly lower.
The cause of these high concentrations is not known. A chromium plume extends 1,200 feet east-
northeastward from the CCA treatment area and two arsenic plumes extend northward from CCA
area and southward from the southern border of the MacGillis and Gibbs property. The southern
arsenic plume is not well defined and only based on two sampling points.

PCP strongly sorbs onto soils, and thus migrates very slowly with respect to groundwater velocity.
Other PAHs and dioxins are extremely immobile in a dissolved form given their affinity for sorption
to soils. The mobility of these contaminants is much higher in the presence of mobile NAPL. The
mobility of arsenic and chromium is strongly dependent on the oxidation/reduction conditions in the
aquifer and the nature of the contaminant salt. Arsenic is more mobile under reducing conditions and
chromium is much less mobile under reducing conditions.



20 SYSTEM DESCRIPTION

2.1 SYSTEM OVERVIEW
The remediation system consists of two operating systems:
OU2 - 1 extraction well on-site in an area with LNAPL, expected to operate for 4 more years

OU3 - 13 extraction wells (12 active) in areas of dissolved contamination located both on-
site and off-site

The treatment system for each operable unit is very similar, and consists of an oil/water separator, a
bioreactor, a filter system, and GAC. The OU2 system was an interim system, and the full-scale
system (OU3) required a new treatment plant with significantly larger capacity.

The purpose of the bioreactor is primarily to reduce concentrations of PCP. Water is discharged from
the treatment plant to the sanitary sewer. For OU3, some of the off-site wells discharge directly to the
sanitary sewer without treatment. Furthermore, water from several additional OU3 wells is diverted
directly to the treatment plant effluent holding tank for discharge to the sewer, without treatment.
Water from one additional OU3 well is only treated with GAC (no biotreatment). Details of the
extraction and treatment systems are provided below.

2.2 EXTRACTION SYSTEM

The OU2 extraction well (“OU2 EW-1") has a Clean Environment pneumatic total fluids submersible
pump that maintains a drawdown at the pump level. The well is operated with a four foot drawdown,
which is interpreted to provide a capture zone that prevents product migration offsite to the northeast.
There is a bladder pump intended for automated collection of LNAPL, but the automation has never
worked well and instead LNAPL is manually collected from the extraction well and nearby
piezometers. This well went on-line in December 1997, with full operation in March 1998. To date,
approximately 134 gallons of LNAPL have been removed, and it is estimated that 128 of the 134
gallons have been removed via hand-bailing (ROD originally estimated oil removal of 10 gal/day, but
that has not occurred). The treatment plant for OU2 was designed for 10 gpm, and originally 4 gpm
was achieved. After the OU3 system was installed, however, production dropped at the OU2 well to
approximately 1 gpm.

OUS3 has 13 existing wells (12 active), plus 1 planned well, as follows:



ou3 N Design Avg. Avg
well Status Destination of Water Rate(gpm) 1999(gpm) 2000(gpm)

EW-1* | Active | roPlanteffluent tank, 7.0 2.2 4.0
direct discharge to sewer

EW-3 Planned Will go to sewer once 350 i i
access for well is gained

EW-4 Active Direct discharge to sewer 10.0 6.4 5.0

EW-5 Active To plant, treatment with 70 4.7 6.0
GAC only

EW-7 Active | 10 Plant effluent tank, 6.0 2.0 3.4
direct discharge to sewer
LNAPL periodically

EW-8 Not Active | removed (peristaltic 10.0 - -
pump)

EW-9 Active Treatment in plant 5.0 7.5 5.5

EW-10 Active Treatment in plant 15.0 15.2 20.6

EW-11 Active Treatment in plant 10.0 6.6 14.8

EW-12 Active Direct discharge to sewer 7.0 8.1 5.4

EW-13 Active Treatment in plant 12.0 9.5 12.7

EW-14 Active Direct discharge to sewer 5.0 0.5 0.1

EW-15 Active Direct discharge to sewer 10.0 1.7 0.9

EW-16 Active Direct discharge to sewer 5.0 5.6 2.9

* EW-1 in OU3 is not the same well as “OU2 EW-1"
EW-2 and EW-6, located east/northeast of the site, were not installed (MNA planned in that area)

The OU3 system went online in March 1999. EW-3, located northeast of the site, has not yet been
completed due to access restrictions. EW-8, located on-site in the PCP process area, has significant
LNAPL (up to 20-25 ft has been observed), and this well is not actively treated to avoid harm to the
biomass in the bioreactor. Extraction wells EW3 and EW15 are configured to pump either to the
water treatment plant or to the sewer, based on contaminant concentrations.

The OU3 wells are typically 8-inch diameter stainless steel (SS) wells with three 2-inch diameter SS
rehab wells located five feet from the extraction well to treat fouling. The extraction wells are all
screened in the surficial New Brighton aquifer The OU3 extraction wells have electric submersible
pumps with high and low level controls. The onsite wells are operated to dewater the pond induced
groundwater mound area and prevent further impacted groundwater migration offsite. The offsite
wells are operated to provide a capture zone for groundwater with PCP over 50 to 100 pg/L and
chromium over the MCL of 100 pg/L. The wells are completed below grade with a pitless adaptor
and a flow control valve nearby. The well discharge lines are led back to the treatment system
individually with flow meters prior to the system influent tank. Power for the offsite wells is taken



via metered lines from nearby utility poles and the well pumps are controlled by radio from the
treatment plant.

2.3 TREATMENT SYSTEM

The OU2 and OU3 treatment systems are quite similar. The OU2 system was an interim system, and
the full-scale system (OU3) required a new treatment plant with significantly larger capacity. Details
of each system are highlighted below, followed by a listing of significant differences between the
OU2 and OU3 treatment systems.

The OU2 treatment system, designed for 10 gpm, consists of the following:

. HDPE (contained in PVC) transfer pipe from the lone extraction well;
. A 50 gpm oil/water separator (Carbonair COW50);
. A bioreactor system (approximately 7500 gallon capacity Biotrol 4K3) with appurtenant

preheater and nutrient and caustic addition;

. A settling tank;
. Four bag filters (FSI);
. Two 1500-pound liquid phase granular activated carbon (GAC) units (Carbonair PC13-100

gpm capacity); and
. One 2000-pound vapor phase GAC unit (Carbonair GPC-20).

The OU2 system was designed for a flow rate of 10 gpm at PCP levels up to 100 mg/L when
operation was initiated. The actual flow rate is currently approximately 1 gpm, with influent PCP
level of 10 to 25 mg/L.. The flow rate has decreased from a reported volume of 4 gpm since the OU3
system was started in March 1999. Chromium in the 100 mg/l range can poison the microbes in the
bioreactor, but current chromium concentrations in the OU2 extraction well (approximately 50 ug/I)
are not negatively impacting the bioreactor.

The OU3 treatment system, designed for 50 gpm, consists of the following:

. Radio controlled electric submersible pumps;

. HDPE piping to the treatment system,;

. A 3300 gallon influent holding tank;

. A 50 gpm oil/water separator (Carbonair COW50);

. A bioreactor system (approximately 14,000 gallon capacity Biotrol 12K4) with appurtenant
boiler and nutrient addition;

. A flash floc and clarifier system ((Model IPC Great Lakes Environmental);

. A 2500 gallon filter feed tank;



. Ten 5-micron bag filters (Krystil Klear);

. Two 5000-pound liquid phase GAC units (Carbonair PC28-200 gpm capacity);
. A 3300 gallon effluent holding tank;

. A 10-65 cubic foot Model 50 Waterlink - Lanco filter press; and

. One 2000-pound vapor phase GAC units (Carbonair GPC-20R).

The OU3 system was designed for a flow rate of 50 gpm and an influent PCP concentration of 10
mg/L. The system operates near its design flow rate and slightly below its design influent
concentration.

Extraction wells are routed to the OU3 treatment system based on PCP concentration. Offsite wells
with levels less than 3 mg/L are discharged directly to the sewer at nearby manholes. In addition to
PCP levels, onsite wells have the potential for dioxin levels which require GAC treatment (although
onsite well EW-11 had been discharged directly to the sewer prior to January 5, 2000).

In each system, the phase separator is designed to remove a portion of the suspended solids and the
light and dense non-aqueous phase liquids from the influent groundwater stream. The free product
phase (LNAPL) is collected in a 55 gal drum which is disposed of off-site at a RCRA permitted
facility. The suspended solids and DNAPL phase (if any) are removed together and disposed of off
site at a RCRA approved facility. The operator has the option of sending sludge (if not contaminated
with DNAPL) from the phase separator to the sludge tank. The water phase is pumped through a heat
exchanger where the temperature is raised to 70°F prior to entering the fixed film Bioreactor (note
that the heat exchanger for OU2 is not operated because it has been empirically determined to not be
necessary). A natural gas fired boiler installed outside the building supplies the hot water to preheat
the water fed to the bioreactor.

The bioreactor in each system is designed to remove dissolved phase organic compounds, in this case
mainly PCP, by microbial action. Nutrients and air are added in both systems, and the pH is
controlled (in OU2 only, via chemical addition) to promote the growth of these microorganisms. The
water flows through the bioreactor and collects in the discharge chamber. A blower collects vapors
from the influent tank, phase separator, bioreactor, and sludge tank for treatment in a vapor phase
activated carbon vessel prior to discharge to the atmosphere.

For OU3, water is pumped from the bioreactor discharge chamber to the flash/floc tank and clarifier
system to remove biological and suspended solids. Polymer is added to the flash/floc tank to promote
coagulation of these particles. For OU2, water goes directly to the clarifier (sodium hydroxide is
added to increase pH). In the OU3 system, the sludge collects in the bottom of the clarifier and is
pumped to the sludge tank. Sludge is then pumped to the plate and frame filter press. Water from the
filter press is recycled to the water treatment plant influent tank. The sludge, which is collected in 55
gal drums, is classified as FO032 waste and is shipped off-site to RCRA treatment, storage and
disposal facilities. For the OU2 system, the sludge is accumulated in the bottom of the clarifier. For
each system, loading on floc tanks/clarifiers is very low, and thus very hard to run. Therefore, very
little sludge is generated. The OU3 filter press has only been used once in a year of operation and the
OU2 clarifier has not required sludge removal in two years of operation.

In each system, water is pumped through the bag filters and granular activated carbon vessels to the
effluent holding tank. The bag filters operate in parallel and remove residual biological sediment



carried over from the clarifier system. The bag filters require frequent changing ( as much as 1-2
times per day in OU3, which adds up to 200 or more filter bags per month) because the clarifier does
not effectively removed sloughed biomass from the bioreactor.

The two liquid phase carbon units are operated in series and adsorb dioxins and other residual
dissolved organics prior to discharge to the effluent holding tank. The effluent tank water provides
flow and process control and blends extracted water from other wells as needed. The effluent water is
sampled, flow and pH are monitored and displayed prior to final discharge to the POTW sanitary
sewer system lift station.

Carbon usage in each system is extremely minimal, and has never been changed out in either system
(liquid or vapor phase). However, the lead liquid-phase carbon vessel in OU3 is being backwashed

twice a week to prevent pressure drop due to biofouling.

Plant air is supplied by an air compressor located in the building. The compressor is used to supply
air to the filter press and sludge pumps.

The building also contains a sump to collect clean up water and for spill control. There are two sump
pumps which can either discharge to the influent tank for recycle through the treatment plant or
discharge directly to the sewer.

Significant differences between the OU2 and OU3 treatment systems are as follows:

. The OU2 system was designed for 10 gpm (actually treating 1 gpm), the OU3 system was
designed for 50 gpm (actually treating close to 50 gpm)

. The feed water to the bioreactor in the OU2 system is not heated, while the water in the OU3
system is heated

. The OU2 system influent is a slurry of LNAPL and water, while the OU3 system influent
does not generally handle any LNAPL

. The OU2 requires caustic addition to adjust the pH, while the OU3 system operates in the
6.8-7.6 pH range without adjustment

. The OU3 system has a sludge-handling dewatering system, while in the OU2 system sludge
is accumulated for eventual removal/disposal.

10



3.0 SYSTEM OBJECTIVES, PERFORMANCE AND CLOSURE
CRITERIA

3.1 CURRENT SYSTEM OBJECTIVESAND CLOSURE CRITERIA

The OU2 ROD indicates that the goal of the OU2 system is to lower the aquifer in the vicinity of the
extraction well, to draw LNAPL towards the extraction well. Therefore, the goal of the OU2 system
is to contain LNAPL movement as well as to remove LNAPL. There is no stated closure criteria for
the OU2 system.

The OU3 ROD indicates the goal is to remediate groundwater to the following concentrations:

PCP: 1 ug/l

chromium: 100 ug/l
carcinogenic PAH’s: 0.2 ug/l

arsenic: Sug/l

dioxin: 12 picograms/liter

In practice, the OU3 system is being managed to contain the 50 to 100 ug/l PCP plume, and/or the
100 ug/l chromium plume.

The ROD also states that groundwater contamination may be persistent, and that contingency
measures and objectives may have to be implemented. The contingency measures might include:

. groundwater containment (gradient control)

. waiving chemical-specific ARARs based on technical impracticability or inability to achieve
further contaminant reduction

. institutional controls to restrict aquifer access

The ROD states that performance will be monitored, and that modifications may include any or all of
the following:

. discontinued pumping at individual wells where cleanup goals have been attained
. alternating pumping wells to eliminate stagnation points

. pulse pumping to allow adsorbed contaminants to dissolve